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Guideline for exposure to and management of Chicken Pox or Herpes Zoster (shingles) 

in post bone marrow transplant patients 

Vesicular rash 

Patients who have had an allogeneic bone marrow transplant and who have stopped Aciclovir 

should be advised they have a 15-20% chance of reactivation of latent Varicella virus, thus causing 

Shingles. 

If this occurs they should be advised to contact the bone marrow transplant specialist nurses or the 

Oxford Triage Unit for advice. 

Generally, these patients can be managed as an outpatient and if a patient calls as they think they 

have shingles, should be offered the following advice: 

1. Patient should see their GP, for assessment and prescription of:  Aciclovir 800mg 5x a day, 

Valaciclovir 1g tds, or Famciclovir 500g tds for 1 week if shingles is confirmed. If the GP 

considers the patient has chicken pox, urgent clinical assessment and admission should be 

arranged (see below). 

2. Treatment of shingles or chicken pox should be followed by a prophylaxis of Aciclovir 

200mg TDS for 1 year 

3. The patient should also be advised of the pain associated with Shingles and be prescribed 

sufficient analgesia, which should be monitored by their GP. 

4. If patient is due an outpatient appointment, they should be advised not to attend and to re 

book their appointment when the vesicles have fully dried up 

If the patient is unwell and they require admission or have chicken pox, the admission should be to 

the John Warin ward (JWW SpR bleep 5885 extension 27303) or to an isolation room on another 

ward. Patients with chicken pox should be admitted for IV Aciclovir.  

Consider hospital admission for:  

1. Multifocal zoster 

2. Systemically unwell, presence of headaches 

3. Ophthalmic zoster 

 

Admission should be avoided to the Haematology Ward, Day Treatment Unit or Triage Unit. 
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Pathway for Management of Post BMT Patient Exposure to VZV 

If patients have been off immunosuppression for 2 years or more, post allogeneic transplantation, 

additional treatment is not generally required. Therefore there is no need to follow this pathway. 

Patients should, however, be reminded to look for the development of vesicles and seek further 

medical advice if concerned. 

 
 

 

 

 

 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

Patient calls for advice following exposure to Chicken pox or shingles 

• Take history of exposure including timing of exposure 

• Take patient’s medication history, (including  time since BMT, 

immunosuppression and anti-viral drugs) 

• Please refer to ‘The Green Book’ for further advice:  

https://www.gov.uk/government/uploads/system/uploads/attachment

_data/file/456562/Green_Book_Chapter_34_v3_0.pdf 

 

 

 

 

• Haematology SpR to arrange urgent VZV IgG (blood ideally to 

be taken at GP surgery).  Contact Microbiology SpR (bleep 

4077) to inform them a sample is expected. 

• NB if patient has active vesicles manage as  above 

Ensure Haematology SpR identifies a person responsible for checking result 

and to respond to it. 

If VZV IgG Positive: 

Advise patient no further 

action required 

If VZV IgG Negative: 

 

1. If patients to be treated with high dose Aciclovir only, arrange 

prescription for patient to collect. 

2. Discuss with patient and inform of plan 

  

 

Discuss case with on call Haematology SpR to confirm that patient meets 

criteria for high dose Aciclovir. The following advice should be followed 

for provision of high dose Aciclovir of 800mg 5 x a day or Valaciclovir 

1g TDS for 1 week. 
https://assets.publishing.service.gov.uk/government/uploads/syst

em/uploads/attachment_data/file/1134812/UKHSA-guidelines-
on-VZ-post-exposure-prophylaxis-january-2023.pdf 

 

Please note  

 

https://www.gov.uk/government/uploads/system/uploads/attachment_data/file/456562/Green_Book_Chapter_34_v3_0.pdf
https://www.gov.uk/government/uploads/system/uploads/attachment_data/file/456562/Green_Book_Chapter_34_v3_0.pdf
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Audit 

These processes are subject to the OxBMT audit programme. 
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